

Test certificate

No.: 13_234

Version: 2/2

Customer : Rosenbauer International AG
Paschinger Str. 90
4060 Leonding, Austria

Test object : Fabric materials and fire fighting turnout jacket (5 washes)

Type : FIRE MAX 3

Manufacturer : Rosenbauer International AG

Date of receipt : 26.07.2013

Date of test : 15.11.2013 and 22.01.2014

Applied test regulations : DIN EN 61482-1-2:2007-12, class 2

Test carried out : Electric arc tests with 7 kA/0.5 s on fabric materials and garments

Test result : The fabric materials and the fire fighting turnout jacket **passed** the tests according to DIN EN 61482-1-2:2007-12, class 2.

Specialist testers : P. Lautenbach; C. Pieper

Dortmund, 12.02.2014



D. Borneburg
Manager test laboratory



H. Walter
Test engineer

Report No. 13_234 contains 11 pages and 4 annexes.

Scope of accreditation and type of documentation see overleaf.
Test results in this report are only valid for the tested objects. A partly duplication or publication is not allowed without written permission by RWE Eurotest. The authenticity of this report is only ensured with RWE-coinage on the first page.